-

12-Gun Ready-to-assemble Cabinet

Assembly Instructions Product No. 175-9873-2

~

J

§ o of
YU
KON
®

GEAR.

190125

(i
Tipping Hazard

A child or adult can tip the cabinet and be killed
or seriously injured.

Failure to secure the cabinet as shown in these instructions
can result in death or seriours injury to children and adults.

Children should not play with or around the cabinet
at any time.

-

.

Product No. 175-9873-2
COEAR.
HARDWARE LIST
@ 2.  DOORKEYS @ M5X10 BOLTS @ @ QUAKEPROOF PINS
; ﬁ QTY: 2 PCS W QTY: 10 PCS QTY: 2 PCS
M6X11 RND M6X11 LCK WRENCH
@ m QTY: 4 PCS @ % QTY: 8 PCS @ M QTY: 1 PC
WOOD SCREWS WASHERS
(7) G- o1y 4 pCS QTY: 4 PCS
PARTS LIST
TOP PANEL @ BOTTOM PANEL
QTY: 1PC QTY: 1PC
SIDE PANEL - LEFT SIDE PANEL - RIGHT
QTY: 1PC QTY: 1 PC

190125

02




.

BACK PANEL
QTY:1PC

SHELF
QTY: 1 PC

SHELF EVA
QTY:1PC

EVA:ethylene-vinyl acetate copolymer.

PARTS LIST

DOOR
QTY:1PC

GUN REST
QTY: 2 PCS

BOTTOM EVA
QTY:1PC

190125

03

Product No. 175-9873-2
' BEAR
(4
/
% i @ SIDE PANEL
Y - RIGH[r
N
|
I |
L]
@ SIDE P| Make sure the holes I
- LEFT| | are aligned. .|
| |
| |
v \
Il
Make sure that the side panel
is inserted into the gaps
1
BOTTOM PANEL
Assemble Side Panel-Right with Bottom Panel,
Assemble Side Panel-Left with Bottom Panel. Same as STEP 1, )
Set the Side Panel-Right down into the Bottom Panel.
190125 04




GEAR.

STEP

/

>

X

As shown, insert the Back Panel between the two sides until the top is aligned.

.

STEP

|
|
|
|
|

A\

(A TOP PANEL 4

>\2¢%%M\

N

Install the Top Panel onto the Side Panels and Back Panel. Please refer

to the Bottom Panel for the position. A rubber mallet can be used to align

the top flush with the Side and Back Panels.

/

190125 05

Product No. 175-9873-2

OEAR.

STEP STEP
5 6

|

®) M6X11 LCK @ M6X11 RND
QTY: 8 PCS QTY: 4 PCS

WRENCH
® o= ° QTY: 1 PC

Insert 8 pcs M6X11 LCK through front and loosely tighten
washer & locknuts from insde using the wrench.

Insert 4 pcs M6X11 RND through back and fully tighten

washer & round headed lock nuts from inside using the wrench.

M5X10 BOLTS
QTY: 6 PCS

Install the Door onto the cabinet using M5X10 bolts.Make sure
there is about 2 mm (1/16") space between the Door and the cabinet.

190125 06




STEP
7
"

B — 2
@ m
WOOD SCREWS
QTY: 4 PCS

A4 wasHERrs

= - QTY: 4 PCS

Use the wood screws and washers to secure the cabinet to floor or wall.

STEP (D SHELF EVA
8 |
HELF
|
Za
A .
]
|

SHEWF SUPPORT

TOM EVA

Place the shelf and the Shelf Eva and Bottom Eva as shown.

STEP

, P

M5X10 BOLTS
QTY: 4 PCS

N

SN

Install the gun rests with M5X10 bolts on both Side Panels.

STEP
10

v

5 D

QUAKEPROOF PINS
\

Install the Quakeproof Pins through the pre-drilled holes,and check that
all the nuts have been tightened.

/

190125

07

Thank you for purchasing this quality product. A list of Parts and Instructions is includ-
ed to assist you. Unpack and indentify all parts included in the Parts List and Hard-
ware List. If parts are missing, please call our Customer Service Department at
1-844-651-2304. For efficient and speedy service, please indicate the model number
and code letter of part(s) needed.

Disclaimer or Implied Warranties; Limitation of Liability.

Implied warranties, including to the extent applicable warranties of merchantability or
fithess for a particular purpose, are excluded to the extent legally permissible. Any
implied warranties that may be imposed by law are limited to one year, or the shortest
period allowed by law. Some provinces do not allow limitations or exclusions on how
long an implied warranty of merchantability or fithess for purpose lasts, so the above
limitations or exclusions may not apply to you. This warranty gives you specific legal
rights, and you may also have other rights which vary from province to province.

Made in China
Imported by Trileaf Distribution Toronto, Canada M4S 2B8



